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AKPA ALUMINYUM SAN. VE TIC. A.S.
HURRIYET MAH. DR CEMIL BENGU SK. NO:6 KAGITHANE/ISTANBUL PC: 34403

The following sample(s) was / were submitted and identified on behalf of the client as:
Sample Description: PRIMEBOND PLUS A2 and B1-FR/PRIMEBOND A2 and B1-FR (4 SAMPLES)
Color: WHITE

Thickness: 4MM

Style/ltem No.: PP-2000 / AB-200

Composition: INORGANIC MATERIAL

Supplier: AKPA ALUMINYUM SAN. VE TIC. A.S.

Buyer: AKPA ALUMINYUM SAN. VE TIC. A.S.

Manufacturer: AKPA ALUMINYUM SAN. VE TIC. A.S.

Country of Destination: TURKEY

End Use Application: FACADE

Test Requested:
1. EN 13501-1:2007+A1:2009 Fire classification of construction products and building elements—Part 1:

Classification using data from reaction to fire tests, Class A2 & Class B
Test Results: -- See attached sheet --
Test Period:

Sample Receiving Date : FEB.09, 2018
Test Performing Date : FEB.09, 2018 TO MAR.05, 2018

Signed for and on behalf of
SGS-CSTC Co., Ltd. Anji Branch

Lo

Allen Zou
Technical Manager

Unless otherwise agreed in writing, this document is Issued by the Company subject to its General Conditions of Service printed
overleal, available on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for slectronic format documents,
ﬁumsms al ﬁi{ F?Ww

subject to Terms and Condlllom for Electronic 5.CO0 sn oﬂns l cndillun Tarms-a- Ducumml asF:
Attention is drawn to the ion of llability, | ction [ssues de ain. Any holder of this document is
advised that information ounlalnad hereon mflams the Company s |ndlngs at the Hma of l(! Inlcrventlon only and within Iha limits of

Client's Instructions, if any. The sole is to its Client and this documan! does not exonerate parties to a
transaction from e:en:lslnn all thelr rﬁhts and ob"q_gilnns unrjer the cannot be reproduced
except in full, without prior wrlttsn pp i

!organr or falsification of the content or
1 is unlawful an d d to the fullest extent of the law. Unrass otherwise stated the
reler only m Ihe uample(s] mted'—and such sampls{s} are !etalnad for 30 days onl y

1] ; of test g/ Ins ction report ficate, please contact us at tele ve:(B6-T55) 8307

R Ay R
hmmnuﬁﬂng&v\'l.ﬁ \

of this
results sl!uwnln mlstaal
Attontic T
1443, or email: CN.D

N30, St Ro, 28k Sty Zone, A Gy, D Prov, s 13000t (5572 SIS £ (35572 ST wwwsgsgroup.comn
[P WL -RERMHTYE-_KEAXMI01S  WBM:313300 ¢ (8570 SIS f G572 SGN @ sgschina@sgs.com

Member of the SGS Group (SGS SA)

LT



SGS

Test Report No. AJFS1801000867FF Date: MAR.06, 2018  Page 2 of 8

1. Sample A (EN 13501-1:2007+A1:2009, Class B)
I. Test conducted
This test is conducted as per EN 13501-1:2007+A1:2009 Fire classification of construction products and
building elements — Part 1: Classification using data from reaction to fire tests. And the test methods as
following:
1. EN 13823:2010+A1:2014 Reaction to fire tests for building products - Building products excluding
floorings exposed to the thermal attack by a single burning item.
2. ENISO 11925-2:2010+Corl:2011 Reaction to fire tests -Ignitability of building products subjected to
direct impingement of flame — Part 2: Single-flame source test.

Il. Details of classified product
a) Nature and end use application

The product “Aluminium Composite Panel” is defined as building material. Its end use application: Facade
Cladding (exterior).

b) Description

The details of the product given above have been prepared from information provided by the sponsor
of the test.

Description Aluminium Composite Panel
Color Red

Thickness 4 mm

Bulk Density About 2500 kg/m®

Mounting and fixing:

Fibre cement board, with its density approximate 1800kg/m®, thickness approximate 9mm, is as the
substrate. The test specimens are fixed mechanically to the substrate with screws. No joint in the long
wing.

lll. Test results

Test method Parameter Number of tests Results
FIGRA(W/s) 2.8
LFS < edge of specimen Yes
EN 13823 THRawlM) 3 a2
SMOGRA(m?/s%) 4.0
TSPgoos(M?) 10.7
Flaming particles or droplets No

To be continued...

Unless otherwise agreed in writing, this dol:umanl Is issued by the Cumpanr subject lo llu General Conditions of Service printed
ovearleaf, on raquest or h‘fg"wif mfgnf'l' g‘%'f%_ x and, for electronic format documents,
for e

subject to Terms and andrllr;_na rmS- u Document.aspx.
Attention is drawn to Ihe limitation of liability, issues aanﬁe iﬁmn Any holder of this document is

advised that information c.antamad hereon renecls the Compenys fmdlngs at the time of its intervention only and within the limits of

Client’s instructions, If any. The ‘s sole to s cnonl and this does not partles to a

= transaction from axnrclsmg all lheur rlghl.s and ok i un er I.hn cannot be reproduced

= R e i excapt in full, without prior wr tan of the C. . An ery of falsillcatlon of the content or
g

appearance of this d | an: may b d to the fullest extent ﬁ the law. Unless otherwise stated the
results smwn in this test rapon raftr r.mlg‘uI m ths samplu:s; teslad anu su:h samplals] are fela!nec l'or 3o ﬁaya anly
> cort te. ple ct elephone:(B6-755) 8307

5] Irspr:nm! Testing Servic zs";';_-

No.301, wmzmwmmmmmmmmm t (86-572) 5018855 f (B6-572) H01BB29 www.sgsgroup.com.cn
| PR L REAAX TR KRR KHINS BP4N:313300 t (B6-572) 5018805 f (86-572) 5018820 @ sgs.china@sgs.com

Member of the SGS Group (SGS SA)

%,;..;.1 BB



SG

Test Report No. AJFS1801000867FF Date: MAR.06, 2018 Page 3 of 8
Test method Parameter Specimen number Results
EN ISO 11925-2 Fs <150 mm 6 Yes
Exposure = 30 s Ignition of the filter paper No

IV. Classification and direct field of application

This classification has been carried out in accordance with EN 13501-1:2007+A1:2009.

a) Classification

The product, Aluminium Composite Panel, classification is as following,

Fire behaviour Smoke production Flaming droplets

B — s 1 ) d 0

Remark: The classes with their corresponding fire performance are given in annex A.

b) Field of application

This classification for the submitted sample is valid for the following end use condition:
--- With all substrate classified as A1 and A2

--- With mechanically fixing

--- No joint

This classification is valid for the following product parameters:
---Characteristics of various layers identical to those as described in § Il b) of this test reports.

To be continued...
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2. Sample B (EN 13501-1:2007+A1:2009, Class A2)

I. Test conducted

This test is conducted as per EN 13501-1:2007+A1:2009 Fire classification of construction products and

building elements —

following:

1. EN 13823:2010+A1:2014 Reaction to fire tests for building products - Building products excluding

Part 1: Classification using data from reaction to fire tests. And the test methods as

floorings exposed to the thermal attack by a single burning item.
2. ENISO 1716:2010 Reaction to fire tests for building products — Determination of the heat of

combustion.

Il. Details of classified product

a) Nature and end use application

The product “Aluminium Composite Panel” is defined as building material. Its end use application:

Facade Cladding (exterior).

b) Description

Description Aluminium Composite Panel

Color Alu_minum composite panel: Red
Paint and core materials: White

Thickness 4mm

Bulk Density About 2500 kg/m®

Mounting and fixing:

Fibre cement board, with its density approximate 1800kg/m®, thickness approximate 9mm, is as the

substrate. The test specimens are fixed mechanically to the substrate with screws. No joint in the long

wing.

lll. Test results

Test method Parameter Number of tests Results
FIGRA(W/s) 2.8
LFS < edge of specimen Yes
THRGgg0s(MJ) 0.3
EN 13823 3
SMOGRA(m?/s?%) 4.0
TSPgoos(m?) 10.7
Flaming particles or droplets No
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To be continued...
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PCS/ MJ/kg ® 0
PCS/ MJ/m?® 0.81
ENISO 1716 3
PCS/ MJ/m? ¢ 0
PCS/ MJ/kg ° 0.13

Note: PCS — gross calorific potential [MJ/kg or MJ/m?]

IV. Classification and direct field of application
This classification has been carried out in accordance with EN 13501-1:2007+A1:2009

a) Classification
The product, Aluminium Composite Panel, classification is as following,

Fire behaviour Smoke production Flaming droplets

A2 — s 1 ) d 0

Remark: The classes with their corresponding fire performance are given in annex A.
b) Field of application

This classification for the submitted sample is valid for the following end use condition:
--- With all substrate classified as A1 and A2

--- With mechanically fixing

--- No joint

This classification is valid for the following product parameters:
---Characteristics are described in § Il b) of this test report.

Statement: The test results relate to the behaviour of the test specimens of a product under the particular
conditions of the test; they are not intended to be the sole criterion for assessing the potential
fire hazard of the product in use.

Warning:

This classification report does not represent type approval or certification of the product.

The test laboratory has, therefore, play no part in sampling the product for the test, although it holds

appropriate references to the manufacturer’s factory production control that is aimed to be relevant to the

samples tested and that will provide for their traceability.
To be continued...
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Annex A
Classes of reaction to fire performance for construction products excluding floorings and linear pipe thermal
insulation products

Class Test method(s) Classification criteria Additional classification
AT<30°C, and
ENISO 1182° and Am<50%, and -
t=0(i.e. no sustained flaming)
A1 PCS=2. OMJ/kg and

PCS=2. OMJ/kg2 and
PCS<1.4MJ/m and
PCS<2.0MJ/kg ©

ENISO 1716

AT<50°C, and
Am<50%, and -
t<20 s

ENISO 1182°
or

and | PCS<3. OMJ/kg ] and
PCS<4.0MJ/m? and
A2 | ENISO 1716 PCS<4.0MJ/m® ©  and )

PCS<3.0MJ/kg ©

FIGRA<120W/s and
EN 13823 LFS<edge of specimen and
THRg00s<7.5MJ

Smoke production ‘and
Flaming droplets/particles °

FIGRA<120W/s and

EN 13823 and | LFS<edge of specimen and .
B THRe00s<7.5MJ Smolfe production and .

i Flaming droplets/particles
EN ISO 11925-2

Exposure =30s

within 60s Fs<150mm

FIGRA<250W/s and

EN 13823 and | LFS<edge of specimen and g
C THR00s<15MJ Smoke production "and

. Flaming droplets/particles °
EN ISO 11925-2"

Exposure=30s

Fs<150mm within 60 s

EN 13823 and | FIGRA<750W/s .
D Smoke production "and

i H H g
EN ISO 11925-2 Fs<150mm within 60 s Flaming droplets/particles
Exposure=30s

ENISO 11925-2'

b . . h
Exposure =155 Fs<150mm within 20 s flaming droplets/particles

To be continued...
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F No performance determined

a For homogeneous products and substantial components of non-homogeneous products.
® For any external non-substantial component of non-homogeneous products.

° Alternatively, any external non-substantial component having a PCS < 2,0 MJ/m?® prowded that the product
satisfies the following criteria of EN 13823: FIGRA < 20 W/s, and LFS < edge of specimen, and THRgqs < 4,0
MJ, and s1, and d0.

4 For any internal non-substantial component of non-homogeneous products.

¢ For the product as a whole.

"In the last phase of the development of the test procedure, modifications of the smoke measurement system
have been introduced, the effect of which needs further investigation. This may result in a modification of the
limit values and/or parameters for the evaluation of the smoke production.

s1 = SMOGRA < 30m%s® and TSPgs < 50m? ; s2 = SMOGRA < 180m?/s® and TSPggos < 200m?; s3 = not s1 or
s2
9d0 = No flaming droplets/ particles in EN 13823 within 600 s;
d1 = no flaming droplets/ particles persisting longer than 10 s in EN 13823 within 600 s;
d2 = not d0 or d1.
Ign|t|on of the paper in EN ISO 11925-2 results in a d2 classification.
" Pass = no ignition of the paper (no classification);
~Fail = ignition of the paper (d2 classification).
" Under conditions of surface flame attack and, if appropriate to the end—use application of the product, edge
flame attack.

Photo Appendix:

Job No: _ —

Bread Line: __

Deoml Line:
swmple Size

sample Hizd
Return Sample:

et Sample:

Sample B (Paint) Sample B (Core material)
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Before test After test

SGS authenticate the photo on original report only
***End of Report™*
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